www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 1 of 13

Bar And Chain Information

No
Diagram
Available

Parts List
Only

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 2 of 13

Bar And Chain Information

Ref # Part Number Qty Description
94074-05 Bar - 16" Sprocket Tip Not available separately
93778-05 Bar - 20" Sprocket Tip Not available separately
86846-05 Bar - 24" Sprocket Tip Not available separately
218839-12 Chain - PMR370GLX 60CL Not available separately
218069-12 Chain - PMR370GLX 70CL Not available separately
218070-12 Chain - PMR370GLX 81CL Not available separately
219131-00 File Plate Not available separately
214217-00 Round File Not available separately

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 3 of 13

Carburetor Assembly

2117 19 b

K&T Saw Shop 606-678-9623 or 606-561-4983



11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465
Carburetor Assembly

www.ktoutdoor.com
Page 4 of 13

Ref # Part Number Qty Description

1 229400 1 Carburetor - Walbro WJ-23

2 1 Ring - Shaft Retainer Not available separately
3 1 Cover - Metering Not available separately

4 1 Cover - Fuel Pump Not available separately

5 1 Shaft - Throttle Not available separately

6 1 Shutter - Throttle Not available separately

7 1 Shaft- Choke Not available separately

8 1 Shutter - Choke Not available separately

9 1 Valve - Needle Not available separately

10 1 Plug - Welch Not available separately

11 1 Gasket - Metering Not available separately

12 1 Gasket - pump Not available separately

13 1 Diaphram - Pump Not available separately

14 1 Diaphram Asy - Metering Not available separately
15 1 Screw - Choke Shutter Not available separately
16 1 Screw - Metering Pin Not available separately
17 1 Screw - Idle Adjust Not available separately

18 4 Screw - Pump Cover Not available separately
19 1 Screw - Throttle Shutter Not available separately
20 4 Screw - Metering Cover Not available separately
21 1 Spring Not available separately

22 1 Spring - Meter Lever Not available separately
23 1 Spring - Idle Needle Not available separately
24 1 Spring - High Needle Not available separately
25 1 Spring - Throttle Not available separately

26 1 Needle - High Speed Not available separately
27 1 Needle - Idle Not available separately

28 1 Screen - Fuel Inlet Not available separately

29 1 Pin - Metering Lever Not available separately
30 1 Lever - Metering Not available separately

223697
223698

Major Repair Kit
Gasket/Diaphragm Kit

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 5 of 13

General Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 6 of 13

General Assembly

Ref # Part Number Qty Description

1 229283 2 Screw M5 x 10 (15-20in. Ibs.)

2 229448 1 Spike - Bucking

3 229508 1 Screw - Bar Adjusting

4 229507 1 Nut - Bar Adjusting

5 229516 1 Plate - Bar

6 229406 1 Brake Housing

7 229517 1 Plate - Bar

8 229536 2 Screw

9 218042 2 Nut Flange M8

10 236527 1 Screw (80-90 in. Ibs. Torque)

11 218079 1 Ring - Retaining

12 229511 1 Band - Brake

13 Powerhead See "Powerhead Assembly" illustration
and parts list.

14 229410 1 Lever - Brake

15 229509 1 Latch Asy - Chain Brake

16 229510 1 Screw (80-90 in. Ibs. Torque)

17 218956 1 Slider

18 229514 1 Spring

19 218679 1 Washer - Spring

20 229510 1 Screw (80-90 in. Ibs. Torque)

21 217440 1 Spring - Chain Brake

22 229512 1 Holder - Spring

23 Starter Assembly See "Starter Assembly" illustration
and parts list.

24 229537 1 Cover - Air Filter

25 229163 2 Screw-M5x 30

26 229980 1 Cover - Engine

27 235248 2 Washer

28 229712 3 Screw M5 x 16 (15-20 in. Ibs. Torque)

29 235248 1 Washer

30 229285 3 Spacer

31 229403 1 Filter - Air

32 229401 1 Air Filter Box

33 235205 2 Screw

34 235248 2 Washer

35 235216 2 Nut- M5

36 229380 1 Shield

37 229377 1 Choke Knob

38 Mainframe Assembly See "Mainframe Assembly"
illustration and parts list.

39 Bar/Chain See "Bar And Chain Information” illustration

and parts list.

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 7 of 13

Mainframe Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 8 of 13

Mainframe Assembly

Ref # Part Number Qty Description

1 229375 1 Front Handle

2 229562 2 Screw - Self Tapping

3 229561 2 Screw M5 x 16

4 229524 2 Nut M5

5 229722 1 Kit- Handle/Tank

6 228913 1 Trigger - Throttle

7 228922 1 Trigger - Safety

8 93771 1 Spring - Throttle

9 229520 1 Linkage - Throttle

10 229541 1 Pin

11 229542 1 Pin

12 228277 1 Switch - Ignition

13 235675 1 Fuel Tank Grommet
14 229719 1 Fuel Hose

15 218895 1 Filter - Fuel

16 218260 1 Vent Assembly

17 229716 1 Breather Pipe O/T

18 235673 1 Screw - Fuel Line Vent
19 229524 1 Nut

20 229981 4 Mount Assembly

21 4 A/V Mount Not available separately
22 4 A/V Bushing Not available separately
23 229741 1 Low Repair Plate

24 229663 1 Cap - Fuel Mix

25 235510 1 O-Ring

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 9 of 13

Powerhead Assembly

3 34 3

K&T Saw Shop 606-678-9623 or 606-561-4983



11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465
Powerhead Assembly

www.ktoutdoor.com
Page 10 of 13

Ref # Part Number Qty Description

1 229714 1 Kit- Cylinder/Piston

2 235586 1 Joint Washer

3 229515 1 Nipple - Pulse

4 229302 1 O-Ring

5 229543 1 Kit- Piston

6 229544 2 Ring - Piston Pin

7 229067 1 Pin

8 229070 2 Set - Piston Ring

9 93017 1 Spark Plug - RDJ-6J

10 94273 1 Valve (DSP)

11 228150 4 Screw M6 x 20 (90 in. Ibs. Torque)
12 229502 1 Gasket - Muffler

13 229535 2 Bolt - Muffler (60-70 in. Ibs. Torque)
14 229500 1 Muffler

15 223695 2 Kit - Spark Arrestor

16 229501 1 Muffler Holder

17 236529 2 Washer-55x10x1

18 235216 2 Nut M5

19 229563 2 Screw M5 x 10 (60 in. Ibs. Torque)
20 223643 1 Kit- Muffler

21 229858 1 Muffler Body Asy

22 229854 2 Screens - Spark Arrestor

23 227049 1 Gasket - Cover Plate

24 227050 1 Plate - Cover

25 227051 1 Brace - Muffler

26 229563 2 Screw M5 x 10 (25-35in. Ibs. Torque)
27 235216 2 Nut- M5

28 236529 2 Washer

29 229502 1 Gasket - Muffler

30 229395 1 Ring

31 229017 1 Carburetor Boot

32 229396 1 Flange - Intake

33 229397 1 Ring - Intake

34 1 Carburetor See "Carburetor” illustration and parts list.
35 229718 1 Pulse Hose

36 229521 1 Air Filter Duct

37 229399 2 Screw M5 x 70 (35in. Ibs. Torque)
38 229887 1 Baffle

39 236958 1 Nut - Flywheel (150 in. Ibs. Torque)
40 236957 1 Washer

41 229189 1 Flywheel Asy

42 229678 1 Ignition Assembly

43 236601 1 Connector

44 226196 1 Boot

45 229657 2 Stop Cable Assembly

46 235248 2 Washer

47 235806 2 Screw M5 x 20 (40 in. Ibs. Torque)
48 229734 1 Oil Cap Asy

49 235511 1 O-Ring

50 229452 1 Seal - Ring

51 229713 1 Crankcase Asy

52 235221 1 Pin

53 229449 1 Bearing - Ball

54 229450 1 Bearing - Ball

55 229409 2 Bar Bolt

K&T Saw Shop 606-678-9623 or 606-561-4983



11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465
Powerhead Assembly

www.ktoutdoor.com
Page 11 of 13

Ref # Part Number Qty Description

56 227030 2 Studs - Bar

57 235530 6 Screw M5 x 35 (70 in. Ibs. Torque)
58 229559 2 Clamp

59 229560 1 Clamp

60 217669 1 Screw M4 x 25 (25in. Ibs. Torque)
61 229451 1 (Seal)Ring

62 229540 1 Kit - Crankshaft

63 229453 1 Bearing - Piston

64 102164 1 Key - Flywheel

65 229715 1 Oil Tank

66 228857 1 Filter - Oil Pump

67 229386 1 Holder - Oll Filter

68 229330 1 Oil Pipe

69 229716 1 Breather Pipe - O/T

70 213260 1 Vent Assembly

71 90869 1 Filter - Vent

72 229503 3 Screw - Anti-Vibration (50 in. Ibs. Torque)
73 229504 1 Screw - Anti-Vibration (50 in. Ibs. Torque)
74 229505 1 Chain Holder

75 229717 1 Oil Hose

76 229303 1 Oil Pump Assembly

77 4 Bushing Not available separately
78 235612 4 Washer

79 228908 4 Screw M4 x 14 (25in. Ibs. Torque)
80 229295 1 Wormgear

81 229721 1 Clutch Asy

82 229682 1 Bearing

83 229724 1 Drum Hub Assembly

84 229723 1 Rim - Sprocket (.375)

85 229519 1 Washer

86 229137 1 Retaining Ring/Benzing

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 12 of 13

Starter Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-600170-02 TITAN 70 09/789 to 08/90 IPL 223465 Page 13 of 13
Starter Assembly

Ref # Part Number Qty Description

1 229610 1 Kit- Starter

2 93137 1 Handle - Starter

3 214699 1 Insert - Starter Handle
4 217891 1 Spring Assembly

5 217889 1 Pulley - Starter

6 218051 1 Rope (46-48")

7 218052 1 Pin

8 217890 2 Pawl Starter

9 218053 1 Bushing

10 218054 1 Spring

11 217893 1 Plate - Pawl

12 218055 1 Washer

13 218056 1 Screw

14 229538 1 Housing - Starter

15 229389 1 Air Conveyor (Baffle)
16 229712 4 Screw M5 x 16 (35-45in. Ibs. Torque)
17 235248 4 Washer

18 229285 4 Spacer

K&T Saw Shop 606-678-9623 or 606-561-4983



